Cub Cadet Pabis NCABEOEHR Modd)2(560ieictepsisazsabb Baibup 78-9623 or 606-561-4983

Full download

Page 1 of 87

~.

o ,A » / - ‘“\ g m 1nTi. MMY Amv_ o
G\. ﬁfu Am A \ﬁ F

- B - ] ~— - \Il.l \ s \
e o ®
/// Mg .. ,L. \ \ r:rr_mz‘ . .\IWMUN..\ _“,/m
/ hqu\\ @. V\ \\\ \\\ w”/ /| mW/v _m
W S S 7 . H SEZAN
o /7 al ._m-- — T
/AN \\ \ \ _ , | , ;..‘ ‘wmu
mmb =y ‘wuanwumwuﬂwwmmwunr, \.n“uw-\NAmu/-..“. - (\ w.._nl kbbbl nmmm. (
o~ \ Y N A4 - .
Qmﬂ (@) gvA 3 ® e \\\\ // / muu /| .{/, €

—r

)
M C

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2155-tractor-sn-326006-and-up/

http

42 Deck Assembly SN 359000 And Below

2155 Tractor S/N 326,006 & Up

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2155-tractor-sn-326006-and-up/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2155 Tractor S/N 326,006 & Up Page 2 of 87
42 Deck Assembly SN 359000 And Below
Ref#  Part Number Qty S/P/F  Description
1 17861A 1 S  Skirt, Extension
2 17961 1 S  Skirt, Short
3 603-0181A 1 /P Plate Assembly, Mounting
4  603-0199 1 Handle, Tension
5 603-0200 1 S  Bracket, Front Lift
6  703-1651A 1 S Cover, LH Belt
7  703-1693 1 S  Bracket, Hinge Mounting
8 703-2182 1 S Cover, RH Belt
9  703-2559 1 Bracket, Handle Stop
10 710-0167 7 /P Bolt, Carriage, 1/4-20 x .50
11 710-0258 2 S  Screw, Hex Cap, 1/4-20 x .62
12 710-3008 1 /P Screw, Hex Cap 5/16-18 x .75 GR5
13  710-3021 4 /P Screw, Hex Cutting, 5/16-18 x .6
14  710-3178 3 /P Bolt, Carriage, 3/8-16 x .75 GR5
15  711-0792 1 S  Pin, Hinge, .25 Dia x 6.75 Lg
16  711-3256 2 /P Axle, Deck
17  711-3266 2 S  Pin, Clevis w/Ball Detent
18 711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
19 712-0271 7 /P Nut, Hex Sems, 1/4-20
20 712-0287 4 S Nut, Hex, 1/4-20
21 712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
22  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
23  712-3010 4 S Nut, Hex, 5/16-18 GR5
24 712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
25  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
26  714-0115 1 S  Pin, Cotter, 1/8 x 1.0
27  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
28  726-0106 1 S Cap, Speed Nut
29  731-1032 1 S  Deflector Assy, Chute (Includes Ref No 6, 15,
27 & 31)
30 731-3005 1 /P Roller
31 732-0262 1 S  Spring, Extension, .88 OD x 6.12
32 732-0602 1 S  Spring, Torsion
33 732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
34  732-3127 2 S  Spring, Compression
35 734-0973 2 /P Wheel, Deck, 5 in. Dia
36  736-0105 2 /P Washer, Bell, .380 x .88 x .062
37 736-0270 4 /P Washer, Bell, .265 x .75 x .062
38 736-0272 2 S  Washer, Flat, .510 x 1.0 x .060
39 736-0275 4 S  Washer, Flat, .34 x .68 x .062
40  738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
41  738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
42  738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
43  738-0572 2 S  Bolt, Shoulder, .375 Dia x 1.16 Lg
44  747-3172 1 S  Rod, Front Lift
45  747-3188 2 Pin, Mower Support
46  759-3731-0498 1 Deck Assy w/Graphics
777-9192B 1 S  Graphic, Rider Danger
777-1043 1 Graphic, Man & Machine
777-9341 1 S  Graphic, Assemble Chute
777-3947 1 S  Graphic, Tension Lever
47  777-1584 1

S  Graphic, Danger
WWW.mymowerparts.co



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2155 Tractor S/N 326,006 & Up Page 3 of 87
42 Deck Assembly SN 359000 And Below
Ref#  Part Number Qty S/P/F  Description
48  736-0921 1 S  Washer, Lock, 1/2

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 4 of 87

.AH‘.HUVA/

n
~ U

T

N
,Z,/IHHHW\
N4
/ﬂ/nur(\

5 / \
/ «5/7 %,A

el
<) / w.ll.\
\mv/, /%HMWN/M\&\ W.
[{ N4
(Er g 5/

WWW.mymowerparts.com

= DN
mlluﬂmu/nmm ) / P////
NCRE T
/Uﬂ e . N - /
/HHWIHL{IIIU?//IVU 3
Iy B )
Lo

on I .u:
\ I
NSNS,

42 Deck Assembly SN 359001 And Above

2155 Tractor S/N 326,006 & Up



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2155 Tractor S/N 326,006 & Up Page 5 of 87
42 Deck Assembly SN 359001 And Above
Ref#  Part Number Qty S/P/F  Description
1 603-0181A-0498 1 S  Plate Assembly, Mounting
2 603-0199 1 Handle, Tension
3  603-0200-0498 1 S  Bracket, Front Lift
4  603-0409-0498 1 S  Deck Assy, 42" w/out Front Wheels
4  603-0409A-0498 1 S  Deck Assy, 42" w/Front Wheel brackets
4 777530010 1 S  Graphic, Danger Top/RH Deck not shown
4 777530014 1 /P Graphic, Tension Lever not shown
4 777530018 1 /P Graphic, Safety Top/LH Deck not shown
4 777530012 1 S  Graphic, Assembly Chute not shown
5 703-1693 1 S  Bracket, Hinge Mounting
6  703-2559-0498 1 S  Bracket, Handle Stop
7  703-3237-0498 1 /P Shield, RH Pulley
8  703-2945-0498 1 S  Shield, LH Pulley
9 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62 GR5
10 710-1260A 3 /P Screw, Hx Wsh Hd Tapp, 5/16-18 x .75
11 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
12 710-3178 3 /P Bolt, Carriage, 3/8-16 x .75
13 711-0792 1 S Pin, Hinge, .25 Diax 6.75 Lg
14  711-3314 1 S Pin, Roller, 1/2 Diax 7.31 Lg
15 712-0431 10 S  Nut, Hex Flange Lock, 3/8-16
16  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18 GR5
17  712-3006 4 /P Nut, Hex, 1/4-20
18  712-3048 2 S  Nut, Hex Jam, 1/2-13 GR5
19 712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
20 714-3004 1 Pin, Cotter, 3/32 x 1.25
21  715-3003 2 /P Pin, Spirol Spring, 3/16 x .75
22  726-0106 1 S Cap, Speed Nut
23  731-1032 1 S  Deflector Assy (Incl 5, 13, 22, 26)
24 731-3005 1 /P Roller
25 732-0262 1 S  Spring, Extension, .88 OD x 6.12
26  732-0602 1 S  Spring, Torsion
27  732-3115 1 /P Spring, Extension, 1.25 OD x 8.15
28  732-3127 2 S  Spring, Compression
29  734-0973 2 /P Wheel, Deck, 5 in. Dia
30 736-0270 4 /P Washer, Bell, .265 x .75 x .062
31 736-0272 4 S  Washer, Flat, .510 x 1.0 x .060
32 736-0921 2 S  Washer, Lock, 1/2
33 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340 Lg
34  738-0507B 2 S  Bolt, Shoulder, .50 Dia x .434 Lg
35 738-0533 2 S  Bolt, Shoulder, .498 Dia x 1.64 Lg
36 738-0572 2 S  Bolt, Shoulder, .375 Diax 1.16 Lg
37  747-3172 1 S Rod, Front Lift
38 747-3188 2 Pin, Mower Support
39 777530145 1 S  Graphic, Danger
40  703-1890 2 S  Wheel, Deck w/Fitting
40  737-0280 2 S  Lube Fitting not shown
41  738-3056 2 S  Bolt, Shoulder, 1/2 x 2.5
42  736-0105 2 /P Washer, Bell, .401 x .870 x .063

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 6 of 87

42 Spindle Assembly SN 359000 And Below

2155 Tractor S/N 326,006 & Up

@ O®

T 17T

// n ,// // 1
7
\
A
V4
\\ \\ o
y 2
4 |l
A \\ A,@v
\m““\\ A
\ \ A..f

e

WQ&QQ m_

o g
o) (Mg |
e 2 5\
® ,\,_TWV ( @ r,,,,ﬂ T @ @:

.

|u

A? _/v fx... |

M ﬂ /
T Lo}
,.IIIJI / H / m M

v 3-8 ,WUT-T y,ﬂ-,ﬁn@, % _
1/ X

AII R

)h\

", 4:
o @ wa;\ 0y
[ H A W&

A(\ /mv_\v w\

G
_@_, __‘
o f

I.l-

Af.u.\

B

e

X

)5
Y

m?/
0,

p—

,/m

,.,ﬂm

e f.,.-

.-_r )

8 v

M’

“

.Hf .-H,ml \

- . . \

S
\ ®
©) - W
T ®E
N | fa -
“w_mvm “wu T Fmwran i i M- o
g, .H »——; BILY _ ._@ .
b= S \
PRy ) |
=@ \
m -l |
mv 7 S——— % 7 S
-- - AR -nm h
A m/v _,w. /, / _”\QY A\mm/v _\ ‘LH/'
BN N Am,,u o~ NNV RN
C TN ()
\\\\ /Mwm_ _r.u/

WWW.mymowerparts.com

.

@)

~

N TN,
v Ahri_\v A/E\

ﬁgﬁ




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

2155 Tractor S/N 326,006 & Up
42 Spindle Assembly SN 359000 And Below

Page 7 of 87

Ref#  Part Number Qty S/P/F  Description
1 603-0172 1 S  Pivot Arm, Double Pulley
2 703-1387 4 S  Cup, Spindle Hdn
3  703-1650 2 /P Plate, Spindle Mounting
4  703-2463 1 S  Arm, Idler
5 710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
6  710-0923 1 /P Screw, Hex Cap 5/8-18 x 3.0 GR5
7  710-1010 1 /P Screw, Hex Cap 1/2-20 x 3.0 GR8
8  710-3005 6 /P Screw, Hex Cap 3/8-16 x 1.25 GR5
9 711-3171 4 S  Spacer, .755x1.25x .44
10 712-0239 1 S  Nut, Hex Center Lock, 1/2-20
11  712-0431 7 S  Nut, Hex Flange Lock, 3/8-16
12 712-3018 2 S Nut, Hex, 3/4-16 GR8
13  712-3026 2 S  Nut, Hex Jam, 3/4-16 GR5
14  714-0135 2 S  Key, #91 Woodruff, 1/4 x 3/4 Hdn
15  716-3020 2 S  Snap Ring, Internal
16  721-3018 4 S Seal Oll, 1.25 x 1.874 x .25
17  732-0262 1 S  Spring, Extension, .88 x 6.12
18  732-3115 1 /P Spring, Extension, 1.25 x 8.15
19 736-0100 1 /P Washer, Flat, .531 x 1.25 x .036
20 736-0179 1 S  Washer, Flat, .531 x 1.25 x .100
21  736-0290 1 /P Washer, Flat, .63 x 1.0 x .063 Hdn
22  736-3014 2 /P Washer, Flat, .781 x 2.0 x .105
23  736-0258 6 /P Washer, Flat, .385 x 1.0 x .135
24  737-3000 3 S  Fitting, 3/16 Drive Lube
25  741-0338 2 /P Bearing, Flange, 3/4 ID x .53 Lg
26  741-0524 2 S Bearing, Ball, .62 1D x 1.57 OD
27  741-3028 4 S Cone, Bearing
28  741-3030 2 S  Spacer, Bearing
29  759-3824 2 /P Blade, Low Lift, 21.20 Lg
759-3823 2 /P Blade, Bagging, 21.20 Lg
30 748-3020 2 S  Spacer
31  750-0656 1 /P Spacer, Idler Brkt .50 ID x .75 OD x 2.25 Lg
32  750-3132 1 S  Spacer, Pulley .635 1D x .88 OD x 1.25 Lg
33  754-3055A 1 S Belt, PTO, B-Section x 112.4 Lg
34  754-3073 1 S  Belt, Spindle, A-Section x 62 Lg
35 756-0627 1 S  Pulley, Flat Idler, 3.5 OD
36  756-3008 2 /P V-Pulley, 4.62 OD
37  756-3069 1 S  Pulley, Double
38  759-3226 2 S  Housing w/Cups, Spindle
39  759-3369 2 S Kit, Shaft w/Seal
40  759-3665 2 S  Spindle Assembly, Blade

WWW.mymowerparts.com



Cub Cadet Pabis NCABEOEHR Modd)2(560ieictepsisazsabb Baibup 78-9623 or 606-561-4983

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -2155-tractor-sn-326006-and-up/

http

Full download

N~
©
©
©
)
o)
T
o
8
.
/,..\“w
\\ \
4
oo y
O®EE () L
/ TV \ J S — (i
g N IR / \/ -
\ \ \ ' - v
m / / / /,. s MM /,ﬂduh%/_ /
< A\ f 5 3,_/ -
° B 1?@ Tmi m; u_ M w rv —— \ m\: am\ ,_fw 4v f..
< / \$/S/ \ SR
g/ Ty D VAT
o ﬁ,m/ / \Aﬂﬂ.,/ '
an m N\ /// / B W: /Tm._\\iwwﬂn
<2 i = \\«//7\ R “Km ¢ ”/
m w A(,v\v h/mw 7/ v Q,V.T /S / //
- ~ LT [ y
O >, J._ - /
& hlmu QHWU @.gmuuéi ..} ?Aﬁi .%L@
< / I
b 8 / \ [/ / % o ‘
= 2 / [ ; o) )
o < \ / / / \ W (7
= / / :
oQ | \\ [ / <y -
ST A e J \ /
N Qmuu (@) (=) 6\ AZ\ ) Aw\
oo H,,%
N <

\
\
TN ST AV SRV AN
/?_\v,/mz_\ AN AR
B J/ UV T
A A\ \ /
// // / // /
\ /.. w. /_

N v
RO

B NL o
@%ége

Thisisthe cut pages sample. DOWWWF}QOW@FMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-2155-tractor-sn-326006-and-up/

